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Summary of measurement results

Number | Test Case Clause in FCC rules Verdict
1 Maximum output power 15.247(b)(3) PASS
2 6 dB bandwidth 15.247(a)(2) PASS
3 Power spectral density 15.247(e) PASS
4 Band Edge 15.247(d) PASS
5 Spurious RF Conducted Emissions 15.247(d) PASS
6 Unwanted Emissions 15.247(d),15.205,15.209 PASS
7 Conducted Emissions 15.207 PASS

Date of Testing: January 11, 2022 and January 24, 2022
Date of Sample Received: January 10, 2022

Note: All indications of Pass/Fail in this report are opinions expressed by TA Technology
(Shanghai) Co., Ltd. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only.

TFY-LX3 (Report No.: R2206A0587-R6) is a variant model of TFY-LX3 (Report No.:
R2201A0036-R6V1). Test values all duplicated from Original for variant. There is no test for
variant in this report.

The difference between model TFY-LX3 and TFY-LX3 is show in the below table:

Item Model TFY-LX3(Before) TFY-LX3(After)
B2/B5 the difference changed by
Licensed B2/B5 The primary and secondary software: The primary antenna of
Frequenc GSM antenna of B2 supports transmit and | B2 supports transmit and receive,
g y receive. The secondary antenna of B2 only
supports receive.
Software Version 4.2.0.35(C900E14R1P1) 4.2.0.149(C605E1R2P1)
The primary antenna of GSM The primary antenna of WCDMA
primary B2. LTE B2/B7/B38 and the
B2/B5. WCDMA B4/B5. LTE
RF Tune-up B4/B5/B13/B26/B66 are secondary antenna of WCDMA
B2/B4. LTE B2/B4/B7/B38/B66 are
unchanged.
changed smaller.
Manufacture: Sunwoda. NVT.
Accessory | Battery Manufacture: Sunwoda. NVT
SCUD
Others The same

The detailed product change description please refers to the Difference Declaration Letter.
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA technology

(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under

the conditions and modes of operation as described herein .Measurement Uncertainties were not

taken into account and are published for informational purposes only. This report is written to support

regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 4 of 119
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2. General Description of Equipment under Test

2.1. Applicant and Manufacturer Information

Applicant

Honor Device Co., Ltd.

Applicant address

Shum Yip Sky Park, No. 8089, Hongli West Road, Shenzhen, China

Manufacturer

Honor Device Co., Ltd.

Manufacturer address

Shum Yip Sky Park, No. 8089, Hongli West Road, Shenzhen, China

2.2. General information

EUT Description

Model TFY-LX3

SN A7NX011C30000083
Hardware Version HL6TFYM

Software Version 4.2.0.149(C605E1R2P1)
Power Supply Battery / AC adapter
Antenna Type Internal Antenna

Antenna Connector

A permanently attached antenna (meet with the standard FCC
Part 15.203 requirement)

Antenna Gain

-1.8dBi

additional beamforming gain

NA

Operating Frequency Range(s)

802.11b/g/n(HT20): 2412 ~ 2462 MHz
802.11n(HT40): 2422 ~ 2452 MHz
Bluetooth LE V5.0: 2402 ~2480 MHz

Modulation Type

802.11b: DSSS
802.11g/n(HT20/HT40): OFDM
Bluetooth LE: GFSK

Max. Conducted Power

Wi-Fi 2.4G: 19.02dBm
Bluetooth LE: 6.95dBm

EUT Accessory
Accessory Model Manufacture No.
HW-100225E00 Honor Device Co., Ltd. ’
(Manufacturer:Huntkey)
H Device Co., Ltd.
HW-100225U00 onor ueviee o 2
(Manufacturer:Huntkey)
Honor Device Co., Ltd.
Adapter HW-100225B00 3
(Manufacturer:Huntkey)
H Device Co., Ltd.
HN-100225E00 enorevice ~o 4
(Manufacturer: Salcomp)
H Device Co., Ltd.
HN-100225U00 enorevice ~o 5
(Manufacturer: Salcomp)
Honor Device Co., Ltd.
Battery HB416492EFW . 1
(Manufacturer: Sunwoda Electronic Co.,LTD)

TA Technology (Shanghai) Co., Ltd.
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Honor Device Co., Ltd. 5
(Manufacturer: Dongguan NVT Technology Co., Ltd)
Honor Device Co., Ltd. 3
(Manufacturer: SCUD (Fujian) Electronics Co., LTD.)
MEND1532B528A11 Jiangxi Lianchuang Hongsheng Electronic Co., LTD. 1
1293-3283-3.5mm-339 BOLUO COUNTY QUANCHENG ELECTRONIC 5
Earphone CO.,LTD.
EPAB542-2WH05-DH FOXCONN INTERCONNECT TECHNOLOGY 3
LIMITED
RY0002 NingBo Broad Telecommunication Co., Ltd. 1
AU2-CRO013HF Freeport Resources Enterprises Corp. 2
USB Cable 2120-00001-0 MING JI ELECTRONICS CO., LTD. 3
L125UC007-CS-H LUXSHARE PRECISION INDUSTRY CO., LTD. 4
CUDUO1B-HC451-EH FOXCONN INTERCONNECT TECHNOLOGY 5
LIMITED
Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by the
applicant.

2. There are more than one Adapter, Battery, Earphone and USB Cable, each one should be applied
throughout the compliance test respectively, however, only the worst case (Adapter 1, Battery 2,
Earphone 1 and USB Cable 3) will be recorded in this report.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 6 of 119
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFR47 Part 15C (2021) Radio Frequency Devices

ANSI C63.10-2013

Reference standard:
KDB 558074 D01 15.247 Meas Guidance v05r02

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 7 of 119
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4. Test Configuration

Test Mode

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in lie-down position (X axis) and the loop
antenna is vertical, the others are vertical and horizontal. and the worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate.
Preliminary tests have been done on all the configuration for confirming worst case. Data rate below
means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Test Mode Data Rate
Bluetooth(Low Energy) 1Mbps
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 8 of 119
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5. Test Case Results

5.1. Maximum output power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to Power meter with a known loss. The
EUT is max power transmission with proper modulation.

Test Setup

RF cable
EUT Power meter

Limits
Rule Part 15.247 (b) (3) specifies that " For systems using digital modulation in the 902-928 MHz,
2400-2483.5 MHz: 1 Watt.”

Average Output Power <1W (30dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.44 dB.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 9 of 119
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Test Results

Test Mode Ton (MS) T(on+ofr) (MS) Duty cycle Duty ?;Z::);Zg:cuon
802.11b 12.44 12.60 0.99 0.00
802.11g 2.06 2.10 0.98 0.00
802.11n HT20 1.92 1.96 0.98 0.00
802.11n HT40 0.95 1.00 0.95 0.24
Bluetooth LE 2.14 2.50 0.86 0.66

Note: when Duty cycle=0.98, Duty cycle correction Factor not required.

TA Technology (Shanghai) Co., Ltd.
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. Average Power | Average Power ..
Carrier frequency . Limit .
Test Mode (MHz) )/ Channel Measured with duty factor (dBm) Conclusion
(dBm) (dBm)
2412/CH 1 18.75 18.75 30 PASS
802.11b 2437/CH 6 18.46 18.46 30 PASS
2462/CH11 18.60 18.60 30 PASS
2412/CH 1 14.67 14.67 30 PASS
2417/CH 2 16.37 16.37 30 PASS
2422/CH 3 18.80 18.80 30 PASS
2427/CH 4 18.80 18.80 30 PASS
802.11¢g 2437/CH 6 19.02 19.02 30 PASS
2447/CH 8 18.84 18.84 30 PASS
2452/CH 9 18.51 18.51 30 PASS
2457/CH 10 16.32 16.32 30 PASS
2462/CH 11 14.34 14.34 30 PASS
2412/CH 1 14.47 14.47 30 PASS
2417/CH 2 16.21 16.21 30 PASS
2422/CH 3 18.72 18.72 30 PASS
2427/CH 4 18.73 18.73 30 PASS
80HZ_I_;(1)n 2437/CH 6 18.87 18.87 30 PASS
2447/CH 8 18.68 18.68 30 PASS
2452/CH 9 18.30 18.30 30 PASS
2457/CH 10 16.14 16.14 30 PASS
2462/CH 11 14.12 14.12 30 PASS
2422/CH 3 11.34 11.58 30 PASS
2427/CH 4 11.24 11.48 30 PASS
2432/CH 5 12.76 13.00 30 PASS
80H2_|_1(1)n 2437/CH 6 14.10 14.34 30 PASS
2442/CH 7 12.64 12.88 30 PASS
2447/CH 8 11.54 11.78 30 PASS
2452/CH 9 11.25 11.49 30 PASS
2402/CH O 5.69 6.35 30 PASS
Bluetooth
(Low Energy) 2440/CH 19 5.24 5.90 30 PASS
2480/CH 39 6.29 6.95 30 PASS
Note: Average Power with duty factor = Average Power Measured +Duty cycle correction factor

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 11 of 119
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5.2. 99% Bandwidth and 6dB Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable. RBW is set to 100 kHz; VBW is set to 300 kHz on spectrum analyzer.
Dector=Peak, Trace mode=max hold.

The EUT was connected to the spectrum analyzer through a known loss cable. The resolution
bandwidth (RBW) shall be in the range of 1% to 5% of the actual occupied / x dB bandwidth and the
video bandwidth (VBW) shall not be smaller than three times the RBW value.

Test Setup

Analyzer

EUT

Limits

Rule Part 15.247 (a) (2) specifies that “Systems using digital modulation techniques may operate in
the 902-928 MHz, 2400-2483.5 MHz bands. The minimum 6 dB bandwidth shall be at least 500
kHz.”

minimum 6 dB bandwidth 2> 500 kHz

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 12 of 119
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Test Results:

Carrier frequency 9% Minimum 6 d Limit
Test Mode (MHz) bandwidth bandwidth (kH2) Conclusion
(MHz) (MHz)
2412/CH 1 13.61 8.08 500 PASS
802.11b 2437/CH 6 14.07 9.07 500 PASS
2462/CH11 13.71 8.54 500 PASS
2412/CH 1 16.41 16.30 500 PASS
2417/CH 2 16.49 15.36 500 PASS
2422/CH 3 16.74 14.48 500 PASS
2427/CH 4 16.85 12.94 500 PASS
802.11¢g 2437/CH 6 16.84 15.92 500 PASS
2447/CH 8 16.71 15.00 500 PASS
2452/CH 9 16.57 14.94 500 PASS
2457/CH 10 16.47 15.67 500 PASS
2462/CH 11 16.45 14.75 500 PASS
2412/CH 1 17.61 12.58 500 PASS
2417/CH 2 17.68 16.36 500 PASS
2422/CH 3 17.84 15.97 500 PASS
2427/CH 4 17.94 16.27 500 PASS
80H2T;(1)n 2437/CH 6 17.99 17.56 500 PASS
2447/CH 8 17.88 16.00 500 PASS
2452/CH 9 17.78 14.78 500 PASS
2457/CH 10 17.66 15.10 500 PASS
2462/CH 11 17.67 15.37 500 PASS
2422/CH 3 36.14 35.09 500 PASS
2427/CH 4 36.24 35.74 500 PASS
2432/CH 5 36.30 36.34 500 PASS
8321_1;” 2437/CH 6 36.32 36.33 500 PASS
2442/CH 7 36.22 36.32 500 PASS
2447/CH 8 36.13 35.34 500 PASS
2452/CH 9 35.98 35.11 500 PASS
2402/CH O 1.04 0.65 500 PASS
Bluetooth
2440/CH 19 1.04 0.65 500 PASS
(Low Energy)
2480/CH 39 1.05 0.65 500 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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99%bandwidth

802.11b, Carrier frequency (MHz): 2412

802.11g, Carrier frequency (MHz): 2412

Carser Freq: 2.412000000 OHz
. Trig: FresRun AvgiMeld: 180100
EAren: 40 4B R Daviea: BTS
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802.11b, Carrier frequency (MHz):2462
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Total Power 23.3 dBm

Occupled Bandwidth

13.706 MHz
-T6.678 kHz

x dB Bandwidth 17.65 MHz xdB -26.00 dB

Transmit Freq Error % of OBW Power 98.00 %

802.11g, Carrier frequency (MHz): 2422

—
P re—————T

Ceneer Freq: 2423000000 OHr
e~ Trig: Fres fun AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.422000000 GHz

Ref 30.00 dBm

FVBW 620 kHz
Occupied Bandwidth Total Power 24.4 dBm
16.737 MHz

-67.011 kHz % of OBW Power 99.00 %

Transmit Freq Eror
x dB Bandwidth 25.21 MHz xdB -26.00 dB
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802.11g, Carrier frequency (MHz): 2427

802.11g, Carrier frequency (MHz): 2437
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802.11n(HT20), Carrier frequency (MHz): 2412

802.11n(HT40), Carrier frequency (MHz): 2422
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Center Freq 2.427000000 GHz

Ref 30.00 dBm

#VBW 1.2 MHz Sweep 1.330 ms

Total Power 17.0 dBm

Occupied Bandwidth

36.241 MHz
20.837 kHz
41.60 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Eror
= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2422

—
L r—————T T

Carser Freq: 2423000000 OHz Fiadis Ses: None

Center Freq 2,422000000 GH;
enter Freq 2,422 GHz . Trig Fres Run AvgiHold: 100100

R Daviea: BTS

e bt |

“Span 30 MHz
Sweep 1.333 ms|

FVBW 620 kHz

Occupled Bandwidth Total Power 24.4 dBm
17.836 MHz
-49.879 kHz

23.66 MHz

99.00 %
-26.00 d&

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

802.11n(HT40), Carrier frequency (MHz): 2432

Conter Freq: 2432000000 OHz i St Nonw
e Trig: Frewfun ‘AvgiHola: 100100

sAnen: 40 48

Center Freq 2.432000000 GHz
Racio Device: BTS

Ref 30.00 dBm

e T N
A v

—

enter 2432 GHz

BW 430 kHz SVBW 1.2 MHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 18.6 dBm
36.305 MHz
66.274 kHz

42.20 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Carrier frequency (MHz): 2427

802.11n(HT40), Carrier frequency (MHz): 2437

L r—————T T

Center Freq 2.427000000 GHz

Occupled Bandwidth
17.938 MHz
-43.129 kHz
26.05 MHz

Transmit Freq Error
= dB Bandwidth

. Trig: Fres Run

Canser Freq: 2427000000 OHz

EAren: 40 4B

e T [ F

FVBW 620 kHz
Total Power 24.4 dBm

% of OBW Power 98.00 %
xdB -26.00 dB

AvgiMeld: 180100

Fadis St None

R Daviea: BTS

.épﬂl\ 30 MHz
Sweep 1.333 ms|

[ r————T e
-CHIIIHI Freq 2.437000000 GHz Racio Sid: None

Canter Freq: 2437000000 OHr
s~ Trig: Frea fun AvgiHold: 108r100
sAnen: 40 48

s Davica: BTS

Ref 30.00 dBm

#VBW 1.2 MHz Sweep 1.330 ms

Occupied Bandwidth Total Power 19.9 dBm
36.322 MHz
11217 kHz % of OBW Power

41.22 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Eror
= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2437

802.11n(HT40), Carrier frequency (MHz): 2442

[y e———r———T T}

Center Freq 2.437000000 GHz

Occupled Bandwidth

17.986 MHz
71.765 kHz
27.12 MHz

Transmit Freq Error
= dB Bandwidth

. Trig: Fres Run

Carser Freq: 2437000000 OHz

FVBW 620 kHz
Total Power 24.5 dBm

% of OBW Power 98.00 %
xdB -26.00 dB

AvgiMeld: 180100

Fadis St None

R Daviea: BTS

.épﬂl\ 30 MHz
Sweep 1.333 ms|

e ————T =
Conter Freq: 2442000000 OHz o St Wone
. Trig: Fres Run ‘AvgiHola: 100100

e 40 4B

Center Freq 2.442000000 GHz

#VBW 1.2 MHz Sweep 1.330 ms

Total Power 18.6 dBm

Occupied Bandwidth

36.218 MHz
131.52 kHz
41.25 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Eror % of OBW Power

= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2447

—
L r—————T T

Center Freq 2.447000000 GHz

Occupled Bandwidth

17.879 MHz
148.52 kHz
26.63 MHz

Transmit Freq Error
= dB Bandwidth

. Trig: Fres Run

Carser Freg: 2847000000 OHz

FVBW 620 kHz

Total Power 23.3 dBm

% of OBW Power 98.00 %
xdB -26.00 dB

AvgiMeld: 180100

3-8 04 15,
Fadis Ses: None

R Daviea: BTS

.épﬂl\ 30 MHz
Sweep 1.333 ms|

802.11n(HT40), Carrier frequency (MHz): 2447

Conter Freq: 2447000000 OHz s Sid Nonw
wa Trig: Frewfun ‘AvgiHola: 100100

sAnen: 40 48

Center Freq 2.447000000 GHz

s Davica: BTS

Ref 30.00 dBm

BW 430 kHz SVBW 1.2 MHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 17.2 dBm
36.126 MHz
164.66 kHz % of OBW Power

40.61 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Carrier frequency (MHz): 2452

L r—————T T =

Canser Freq: 2852000000 OHz Fadis Sk Nane
. Trig: Fres Run

EAren: 40 4B

Center Freq 2.452000000 GHz AvgiMeld: 180100
oiteold: 1007
R Daviea: BTS

Ref 30.00 dBm

FVBW 620 kHz

Occupled Bandwidth Total Power 24.2 dBm
17.777 MHz
86.890 kHz % of OBW Power

24.13 MHz xdB

99.00 %
-26.00 d&

Transmit Freq Error
= dB Bandwidth

802.11n(HT40), Carrier frequency (MHz): 2452

[ r————T

Conter Freq: 2452000000 OHz Facia St Hone
wa- Trig: Frewfun

sAnen: 40 48

Center Freq 2.452000000 GHz

AvgiHold: 100100

5 CairLrw FRacic Device: BTS

Ref 30.00 dBm

FVBW 1.2 MHz

Occupied Bandwidth Total Power 17.2 dBm
35.976 MHz
115.06 kHz % of OBW Power

40.36 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Eror
= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2457

802.11n(HT20), Carrier frequency (MHz): 2462

[y e———r———T T} =

Carser Freg: 2857000000 OHz Fadis St None

Center Freq 2.457000000 GH;
enter Freq 2,4570 GHz . Trig Fres Run AvgiHold: 100100

R Gaind Radi Davica: BTS

Ref 30.00 dBm

e ke e T P

FVBW 620 kHz

Occupled Bandwidth Total Power 22.0 dBm
17.659 MHz
31.969 kHz % of OBW Power

21.22 MHz xdB

99.00 %
-26.00 d&

Transmit Freq Error
= dB Bandwidth

e ————T =
Conter Freq: 2 482000000 OHz o Stk None
. Trig: Fres Run ‘AvgiHola: 100100

e 40 4B

Center Freq 2.462000000 GHz

FVBW 620 kHz
Occupied Bandwidth Total Power 20.1 dBm
17.666 MHz

-6.278 kHz % of OBW Power

21.45 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Eror
= dB Bandwidth

Bluetooth LE Carrier frequency (MHz): 2402

—
L r—————T T

91:55:40 & o 14, 207
Carser Freq: 2803000000 OHz Fsdis St Hone
. Trig: Fres Run AvgiMeld: 180100

EAren: 20 4B

‘Center Freq 2.402000000 GHz
Radic Devica: BTS

Ref 20.00 dBm

#VBW 100 kHz

Occupled Bandwidth Total Power 12.8 dBm
1.0414 MHz
9.471 kHz % of OBW Power

1.265 MHz xdB

99.00 %
-26.00 d&

Transmit Freq Error
= dB Bandwidth

Bluetooth LE Carrier frequency (MHz): 2440

—
P re—————T

Conter Freq: 2440000000 OHz s Stk Nonw
. Trig: Fres Run ‘AvgiHola: 100100
e 30 4B

Center Freq 2.440000000 GHz
Racio Device: BTS

Ref 20.00 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power 12.5 dBm
1.0437 MHz
8.589 kHz % of OBW Power 99.00 %

1.266 MHz xdB -26.00 dB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report Report No.: R2206A0587-R6

Bluetooth LE Carrier frequency (MHz): 2480

L r—————T T ==

e - 270433 i 12,2
Center Freq 2.480000000 GHz a Radio Std: None
B Radio Device: BTS

Ref 20.00 dBm _

#VBW 100 kHz

Occupled Bandwidth Total Power 13.4 dBm
1.0458 MHz

Transmit Freq Error 8.894 kHz % of OBW Power 98.00 %

x dB Bandwidth 1.264 MHz x dB -26.00 dB

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 19 of 119
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~/ RF Test Report

Report No.: R2206A0587-R6

6 dB bandwidth

802.11b, Carrier frequency (MHz): 2412

802.11g, Carrier frequency (MHz): 2412

Carser Freq: 2.412000000 OHz
AvgiMeld: 180100

‘Center Freq 2.412000000 GHz

R Daviea: BTS

Ref 30.00 dBm

ter 2
#Res BW 100 kHz #VEW 300 kHz
Occupled Bandwidth Total Power 25.0 dBm
13.670 MHz
Transmit Freq Error 25.444 kHz % of OBW Power 98.00 %
x dB Bandwidth B.OTT MHz xdB -6.00 dB

#9:53:00 & o 18, 207
Fadis Ses: None

[ r————T

Conter Freq: 2412000000 OHz i Sud Mo
e Trig: Frewfoun AvglHold: 10100

5 CairLrw sAren: 4 dB

Center Freq 2.412000000 GHz

Ref 30.00 dBm

ter 2412 GHz

s BW 100 kHz FVBW 300 kHz

Occupied Bandwlidth Total Power 20.4 dBm
16.391 MHz

Transmit Freq Eror 19.764 kHz % of OBW Power 99.00 %

x dB Bandwidth 0 MHz xdB -6.00 dB

802.11b, Carrier frequency (MHz): 2437

802.11g, Carrier frequency (MHz): 2417

Carser Freq: 2437000000 OHz
o= Trig: Fres Run AvgiMeld: 180100
B Gaind ow EAren: £ dB

Center Freq 2.437000000 GHz

Ref 30.00 dBm

#Res BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power 24.3 dBm
14.036 MHz

Transmit Freq Error 132.33 kHz % of OBW Power 98.00 %
x dB Bandwidth 9.072 MHz xdB -6.00 dB

e ————T

Caneer Freq: 2417000000 OHz
e~ Trig: Fres fun AvgiHold: 108r100
5 CairLrw sAren: 4 dB

Center Freq 2.417000000 GHz

Ref 30.00 dBm

#Res BW 100 kHz FVBW 300 kHz

Occupied Bandwlidth Total Power 221 dBm
16.412 MHz

Transmit Freq Eror E 26 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.36 MHz xdB -6.00 dB

802.11b, Carrier frequency (MHz):2462

Carser Freg: 2862000000 OHz
Trig: Fres Run AvgiMeld: 180100
EAren: 40 4B

‘Center Freq 2.462000000 GHz

Ref 30.00 dBm

#VEW 300 kHz

Occupled Bandwidth Total Power 24.6 dBm
13.683 MHz

Transmit Freq Error -T4.819 kHz % of OBW Power 98.00 %

x dB Bandwidth B.537 MHz xdB -6.00 dB

802.11g, Carrier frequency (MHz): 2422

Ceneer Freq: 2423000000 OHr
e~ Trig: Fres fun AvgiHold: 108r100
5 CairLrw sAren: 4 dB

Center Freq 2.422000000 GHz

Ref 30.00 dBm

FVBW 300 kHz
Occupied Bandwlidth Total Power 24.6 dBm
16.556 MHz
Transmit Freq Eror -52.709 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.47 MHz xdB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11g, Carrier frequency (MHz): 2427

802.11g, Carrier frequency (MHz): 2437

L r—————T T

V13- a1
27000000 GHz L, :‘um R Radio Std: Hone

#VEW 300 kHz

Occupled Bandwidth Total Power 24.6 dBm
16.680 MHz
-T2.444 kHz of OBW Power

12.94 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

[—pr————T

Canter Freq: 2437000000 OHr
e~ Trig: Fres fun AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.437000000 GHz

FVEW 300 kHz

Occupied Bandwidth Total Power 24.6 dBm
16.742 MHz
Transmit Freq Eror 95.173 kHz % of OBW Power

= dB Bandwidth xdB

99.00
-6.00 dB

802.11g, Carrier frequency (MHz): 2447

802.11g, Carrier frequency (MHz): 2452

L r—————T T

1128100 1 1
Carser Freg: 2847000000 OHz Fisdls St None
Trig: Fres Run AvgiMeld: 180100

EAren: 40 4B

Center Freq 2.447000000 GHz

AAT GHz
es BIW 100 kHz

Occupled Bandwidth Total Power 24.8 dBm
16.654 MHz
133.72 kHz % of OBW Power

15.00 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

e ————T

Caneer Freq: 2853000000 OHr

Center Freq 2.452000000 GHz
Avp(Hold: 100100

Ref 30.00 dBm

FVEW 300 kHz

Occupied Bandwidth Total Power 24.2 dBm
16.457 MHz
53.122 kHz % of OBW Power

14.94 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

802.11g, Carrier frequency (MHz): 2457

Carser Freg: 2857000000 OHz
Trig: Fres Run AvgiMeld: 180100
EAren: 40 4B

#VEW 300 kHz

Occupled Bandwidth Total Power 22.0 dBm
16.395 MHz
18.706 kHz % of OBW Power

15.67 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

802.11g, Carrier frequency (MHz): 2462

Canter Freq: 2863000000 OHr
Trig: Fres Run AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.462000000 GHz

Ref 30.00 dBm

Hz
kHz

FVEW 300 kHz

Occupied Bandwidth Total Power 20.4 dBm
16.393 MHz
-14.596 kHz % of OBW Power

14.75 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-005R Page 21 of 119

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~/

RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Carrier frequency (MHz): 2412

L r—————T T =

3:14-4 o 19, 207
Carser Freq: 2.412000000 OHz Fiadis St None

Center Freq 2.412000000 GHz AvgHoid: 100100
pm——

Ref 30.00 dBm

ter 2
#Res BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power 20.2 dBm
17.583 MHz
-2.151 kHz % of OBW Power

12.58 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

802.11n(HT40), Carrier frequency (MHz): 2422

[ r————T

Conter Freq: 2422000000 OHz i Stk None
Trig: Fres Run AvglHold: 10100

sAnen: 40 48

Center Freq 2.422000000 GHz

Ref 30.00 dBm

i 1

e B T e~

ter 2422 GHz

s BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 17.6 dBm
36.070 MHz
-20.687 kHz % of OBW Power

35.09 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2417

802.11n(HT40), Carrier frequency (MHz): 2427

[y e———r———T T} =

ST4DH M1 15,
Carser Freg: 2.817000000 OHz Fisdis St Nane
Trig: Fres Run AvgiMeld: 180100

EAren: 40 4B

Center Freq 2.417000000 GHz

Ref 30.00 dBm

enter 2417 GHz

#Res BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power 22.0 dBm
17.638 MHz
=31.000 kHz % of OBW Power

16.36 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

e ————T

Caneer Freq: 2427000000 OHr
Trig: Fres Roun AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.427000000 GHz

Ref 30.00 dBm

Center 2427 GHz
=Res BW 100 kHz #VEW 300 kHz

Occupied Bandwidth Total Power
36.160 MHz
-21.784 kHz % of OBW Power
35.74 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2422

—
L r—————T T =¥

Carser Freq: 2423000000 OHz Fadis Ses: None
o= Trig: Fres Run AvgiMeld: 180100

EAren: 40 4B

Center Freq 2.422000000 GHz

Ref 30.00 dBm

#VEW 300 kHz

Total Power 24.6 dBm

Occupled Bandwidth
17.731 MHz
-45.418 kHz
15.97 MHz xdB

% of OBW Power 98.00 %

-6.00 dB

Transmit Freq Error
= dB Bandwidth

802.11n(HT40), Carrier frequency (MHz): 2432

—
[ ————— v
Canter Freq: 2433000000 Oz

Trig: Fres Run AvgiHold: 106100
wAmen: 40 68

Center Freq 2.432000000 GHz

Ref 30.00 dBm

FVBW 300 kHz

Occupied Bandwidth Total Power 18.9 dBm
36.225 MHz
-1.247 kHz % of OBW Power

36.34 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Carrier frequency (MHz): 2427

802.11n(HT40), Carrier frequency (MHz): 2437

L r—————T T =

Canser Freq: 2427000000 OHz Fiadis Ses: Nane
Trig: Fres Run AvgiMeld: 180100

EAren: 40 4B

Center Freq 2.427000000 GHz

Ref 30.00 dBm

ter 2427 GHz
#Res BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power 24.7T dBm
17.800 MHz
-30.909 kHz % of OBW Power

16.27 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

[ r————T

Conter Freq: 2437000000 OHz i St None
Trig: Fres Run AvglHold: 10100

sAnen: 40 48

Center Freq 2.437000000 GHz

Ref 30.00 dBm

1

ter 243
s BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 20.4 dBm
36.229 MHz
Transmit Freq Eror 24.621 kHz % of OBW Power

x dB Bandwidth 36.32 MHz xdB

99.00 %
-6.00 dB

802.11n(HT20), Carrier frequency (MHz): 2437

802.11n(HT40), Carrier frequency (MHz): 2442

[y e———r———T T} =

Carser Freq: 2437000000 OHz Fiadils Se: None
o= Trig: Fres Run AvgiMeld: 180100

EAren: 40 4B

Center Freq 2.437000000 GHz

Ref 30.00 dBm

#Res BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power 24.8 dBm
17.848 MHz
39.737 kHz % of OBW Power

17.56 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

e ————T

Caneer Freq: 2443000000 OHr
e~ Trig: Fres fun AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.442000000 GHz

5 CairLrw

Ref 30.00 dBm

Ll '.-;va\"r

Center 2442 GHz

#Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 19.0 dBm
36.158 MHz
Transmit Freq Eror 53.587 kHz % of OBW Power

= dB Bandwidth xdB

99.00 %
-6.00 dB

802.11n(HT20), Carrier frequency (MHz): 2447

—
L r—————T T =¥

Carser Freg: 2847000000 OHz Fadis St None
o= Trig: Fres Run AvgiMeld: 180100

EAren: 40 4B

Center Freq 2.447000000 GHz

Ref 30.00 dBm

#VEW 300 kHz

Total Power 23.9 dBm

Occupled Bandwidth

17.787 MHz
94.373 kHz
16.00 MHz xdB

% of OBW Power 98.00 %

-6.00 dB

Transmit Freq Error
= dB Bandwidth

802.11n(HT40), Carrier frequency (MHz): 2447

—
P re—————T

Caneer Freq: 2847000000 OHz
e~ Trig: Fres fun AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.447000000 GHz

5 CairLrw

Ref 30.00 dBm

1

i ety

4!

PR R W

FVBW 300 kHz

Occupied Bandwidth Total Power 17.6 dBm
36.059 MHz
75.955 kHz % of OBW Power

35.34 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Carrier frequency (MHz): 2452

802.11n(HT40), Carrier frequency (MHz): 2452

L r—————T T

‘Center Freq 2.452000000 GHz

Ref 30.00 dBm

2452 GHz
=Res BW 100 kHz
Occupled Bandwidth
17.691 MHz
44.137 kHz
14.78 MHz

Transmit Freq Error
= dB Bandwidth

s~ Trig: Fres Fun

Canser Freq: 2852000000 OHz
AvgiMeld: 180100
EAren: 40 4B

#VEW 300 kHz
Total Power 24.5 dBm

% of OBW Power 98.00 %
xdB -6.00 dB

Fsdis Ses: None

[ r————T

Conter Freq: 2452000000 OHz i St None
w  Trig: Freefun AvglHold: 10100

sAnen: 40 48

Center Freq 2.452000000 GHz

Ref 30.00 dBm

FVBW 300 kHz

Total Power 17.6 dBm

Occupied Bandwidth

35.975 MHz
45.040 kHz % of OBW Power
35.11 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

802.11n(HT20), Carrier frequency (MHz): 2462

enter 2457 GHz
#Res BW 100 kHz

Occupled Bandwidth

17.616 MHz
18.954 kHz
15.10 MHz

Transmit Freq Error
= dB Bandwidth

. Trig: Fres Run

Carser Freg: 2857000000 OHz
AvgiMeld: 180100
EAren: 40 4B

#VEW 300 kHz
Total Power 22.3 dBm

% of OBW Power 98.00 %
xdB -6.00 dB

e ————T

Canter Freq: 2863000000 OHr
e~ Trig: Fres fun AvgiHold: 108r100
sAnen: 40 48

Center Freq 2.462000000 GHz

5 CairLrw

Ref 30.00 d

#Res BW 100 kHz FVBW 300 kHz

Total Power 20.6 dBm

Occupied Bandwidth
17.596 MHz
-12.494 kHz % of OBW Power

15.37 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

Bluetooth LE Carrier frequency (MHz): 2402

‘Center Freq 2.402000000 GHz

Ref 20.00 dBm _

nter 2402 GHz
#Res BW 100 kHz
Occupled Bandwidth
1.0493 MHz
3.183 kHz
652.3 kHz

Transmit Freq Error
= dB Bandwidth

s Trig: Fres Fun

Carser Freq: 2803000000 OHz

EAren: 20 4B

#VEW 300 kHz
Total Power 12.6 dBm

s of OBW Power 98.00 %
xdB -6.00 dB

AvgiMeld: 180100

Fadis St None

Sweep 1.333 ms|

Bluetooth LE Carrier frequency (MHz): 2440

Caneer Freq: 2465000000 OHr
s~ Trig: Fres fun AvgiHold: 108r100
wAren: 20 48

Center Freq 2.440000000 GHz

Ref 20.00 dBm.

Center 244 GHz
#Res BW 100 kHz

FVBW 300 kHz

Total Power 12.2 dBm

Occupied Bandwidth

1.0516 MHz
3.182 kHz % of OBW Power
649.9 kHz xdB

99.00 %
-6.00 dB

Transmit Freq Eror
= dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Bluetooth LE Carrier frequency (MHz): 2480

L r—————T T ==

u - [ ST IIE
Center Freq 2.480000000 GHz a Radio Std: Hone

Ref 20.00 dBm _

#VEW 300 kHz

Occupled Bandwidth Total Power 13.2 dBm
1.0542 MHz

Transmit Freq Error 3.139 kHz % of OBW Power 98.00 %

x dB Bandwidth 649.2 kHz x dB -6.00 dB
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RF Test Report Report No.: R2206A0587-R6

5.3. Band Edge

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable the band edge of the lowest and highest channels were measured. The peak
detector is used and RBW is set to 100 kHz and VBW is set to 300 kHz on spectrum analyzer.
Spectrum analyzer plots are included on the following pages.

Test Setup

RF IZEIDIE Spectrum
Analyzer

EUT

Limits

Rule Part 15.247(d) specifies that “In any 100 kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits.” If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB.”

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96.

Frequency Uncertainty
2GHz-3GHz 1.407 dB
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~_/ RF Test Report

Report No.: R2206A0587-R6

Test Results: PASS

802.11b, Channel No.: 1

802.11b, Channel No.: 11

Center Freq 2.412000000 GHz
- Trig: Fres Run
EAmen: 40 dB

Ref 30.00 dBm

Centter 241200 GHz
#Res B 100 kHz FVBW 300 kHz

[Er—pr———ry =

‘Center Freq 2.462000000 GHz Whvg Type: AME
VPR Bamt ~e-  Trig: Free Run Avg|Hold: 100100
1F Gaird cw EAman: 40 4B

Ref 30.00 dBm

Center 246200 GHz

Span 30.00 MHz
#Res BIW 100 kHz FVEW 300 kHz Sweep 2.933 ms (1001 pts)

Center Freq 2.377000000 GHz Wi Typs: RMS
o o Trig: FresRun AvgiHold: 100100
Amen: 40 dB

Ref 30.00 dBm

£ l
49122 dEm |

Zhommne .

Sweep 9.600 m

Center Freq 2.497000000 GHz BAvg Type AMS
Pk Pt e Trig FrewRun AvgiHold: 100400

F Gaired o Amen: 40 05

Ref 30.00 dBm

e}

CZhemmma e

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-005R Page 27 of 119

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~_/ RF Test Report Report No.: R2206A0587-R6

802.11g, Channel No.: 1 802.11g, Channel No.: 2

Center Freq 2.417000000 GHz BAvg Type AMS
. Trig: Fres Run Pk Pt e Trig: FrewRun AvgiHold: 100400
Bt .08 \F i ow Az 40 4B

Center Freq 2.412000000 GHz

Ref 30.00 dBm Ref 30.00 dBm

E Span 30.00 MHz
FVBW 300 kHz Sweep 2.933 ms (1001 pts)

Centter 241200 GHz enter 241700 GHz
#Res B 100 kHz FVBW 300 kHz Sweep 2.033 ms (1001 pts) [#Res BIW 100 kHz

Avg Type: AMS
Trig: Fres Run AvgiHold: 100400

Wi Typs: RMS - Center Freq 2.362000000 GHz
o Trig: Free Run Avgold: 100100 PRCE Bt ~
b wAmen: 40 4B

Center Freq 2.377000000 GHz

EAren: 40 4B

Ref 30.00 dBm Ref 30.00 dBm

Stop 243200 GHz

fStart 00 GHz
Sweep 9,600 ms (1001 pt

Sweep 9,600 ms (1001 pt es BW 100 kHz

GHz_
23900 GHz
2385 5 GHz,

TA Technology (Shanghai) Co., Ltd. TA-MB-04-005R Page 28 of 119
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



A

RF Test Report

Report No.: R2206A0587-R6

802.11g, Channel No.: 3

802.11g, Channel No.: 4

Ay Type: RMS

Center Freq 2.422000000 GHz g TYpe: RS
vl I

o= Trig: FreaRun
EAren: 40 4B

Ref 30.00 dBm

enter 2.42200 GHz

#Res BW 100 kHz FVBW 300 kHz

" Span 30.00 MHz

Sweep 2.933 ms (1001 pts)

Avg Type: AMS

Center Freq 2.427000000 GHz
Avg|Hold: 100100

Pk Pt e Trig: FrewRun

1 s o SAnen: 4 dB

Ref 30.00 dBm

E Span 30.00 MHz
Sweep 2.933 ms (1001 pis)|

enter 242700 GHz
[#Res BW 100 kHz FVEW 300 kHz

Ay Type: RMS
. Trig: Fres Run Avgiold: 100100

EAren: 40 4B

Ref 30.00 dBm

FVEBW 300 kHz

Stop 242000 GHz|
10.53 ms (1001 pts)

8,058 08m|
=35.59% dBm |
47811 dBm |
45893 dBm

B om e

Avg Type: AMS

Center Freq 2.392000000 GHz
Avg|Hold: 100100

et ~s- Trig: Frew Run
Az 40 4B

Ref 30.00 dBm

[Start 2.34200 GHz

Stop 244200 GHz
|#Res BW 100 kHz

Sweep 9,600 ms (1001 pis)

A25 7 GHE 719 dBm|
0GHz_ 43123 dBim |
3900 GHz 2
385 B GHz,

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11g, Channel No.: 8

802.11g, Channel No.: 9

Center Freq 2.447000000 GHz

Ref 30.00 dBm

Center 244700 GHz

#Res BW 100 kHz FVEBW 300 kHz Sweep 2.933 ms (1001 pts)

Center Freq 2.452000000 GHz

Avg Type: AMS
Trig: Fres Run AvgiHold: 100400

sAnen: 40 48

Ref 30.00 dBm

enter 245200 GHz
[#Res BIW 100 kHz

Span 30.00 MHz

FVBW 300 kHz Sweep 2.933 ms (1001 pts)

Center Freq 2,482000000 GHz R Type: RMS

. Trig: FresRun Avgiold: 180100

EAren: 40 4B

[5tan 243200 GHz

BW 100 kHz FVEBW 300 kHz Sweep 9.600 m s (1001 pt

443 2 GHz|(A] 8,045 dBm|

2
2!

7441 dBm |

Avg Type: AMS
—a  Trig: Fres Run AvgiHold: 100400

sAnen: 40 48

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11g, Channel No.: 10

802.11g, Channel No.: 11

Center Freq 2.457000000 GHz

Ref 30.00 dBm

E " Span 30.00 MHz
Sweep 2.033 ms (1001 ps)

#Res BW 100 kHz FVBW 300 kHz

[Er—pr———ry

Avg Type: AMS

Center Freq 2.462000000 GHz
Avg|Hold: 100100

Pk Pt e Trig: FrewRun

1 s o SAnen: 4 dB

Ref 30.00 dBm

E Span 30.00 MHz
Sweep 2.933 ms (1001 pis)|

enter 246200 GHz
[#Res BW 100 kHz FVEW 300 kHz

Ay Type: RMS
cu Trig: Frow Run Avgiold: 100100

EAren: 40 4B

Stop 2.54200 GHz
Sweep 9.600 ms (1001 pis)

FVEBW 300 kHz

5461 gBm|
43843 dBim |
51375 dBm
-AT.338 dBm.

B om e

Avg Type: AMS
—a  Trig: Fres Run AvgiHold: 100400

sAnen: 40 48

[Start 2.44700 GHz

Stop 2.54700 GHz
|#Res BW 100 kHz

Sweep 9,600 ms (1001 pis)

TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Channel No. 1

802.11n(HT20), Channel No. 2

Center Freq 2.412000000 GHz R Type: RMS
- e Trig: Fres Run Avgiold: 100100
EAmen: 40 dB

Ref 30.00 dBm

Centter 241200 GHz
#Res B 100 kHz FVBW 300 kHz

[ iryught g A - St A =
‘Center Freq 2.417000000 GHz BAvg Type AMS

ek Pt e Trig: FrewRun AvgiHold: 100400
|F i ow wAze: 40 4B

Ref 30.00 dBm

Centter 241700 GHz
#Res BW 100 kHz FVEW 300 kHz

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

o= Trig: FrewRun Avgiold: 180100
EAren: 40 4B

Center Freq 2.377000000 GHz Wi Typs: RMS
G

Ref 30.00 dBm

Zhommne .

Sweep 9.600 m

‘Center Freq 2.382000000 GHz Whvg Type: AME

Phar Fant ~a-  Trig: Froe Run AvgiHold: 100100
1 iiaind om sAren: 4 dB

Ref 30.00 dBm

[Start 2.33200 GHz Stop 2.43200 GHz
&5 BW 100 kHz Sweep 9.600 ms (1001 pts

CZhemmma e

TA Technology (Shanghai) Co., Ltd.
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Report No.: R2206A0587-R6

~_/ RF Test Report

802.11n(HT20), Channel No. 3 802.11n(HT20), Channel No. 4

[Er—pr———ry

Center Freq 2.422000000 GHz R Type: RM3 Center Freq 2.427000000 GHz Wiy Type: AMS
e coe  Trig: FresRun Avgiold: 100100 PR fat e Trig: Frewfun AvgiHold: 100400
Amen: 40 dB 1F G o #Arer 40 dB

Ref 30.00 dBm

Ref 30.00 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pis)|

enter 2.42200 GHz : " Span 30.00 MHz enter 2.42700 GHz
[#Res BIW 100 kHz FVBW 300 kHz Sweep 2.033 ms (1001 ps) [#Res BIW 100 kHz FVBW 300 kHz

RAvg Type: RMS Center Freq 2.392000000 GHz BAvg Type AMS
’ —a  Trig: Fres Run AvgiHold: 100400

=
1 iiaind om sAren: 4 dB

Center Freq 2.387000000 GHz
- e Trig: Fres Run Avgiold: 100100
Amen: 40 dB

Ref 30.00 dBm Ref 30.00 dBm

Stop 244200 GHz
SVEBW 300 kHz 9,600 ms (1001 pis)

Stop 243700 GHz|

[Stan 2.33700 GHz
TR Sweep 9.600 ms (1001 pis)

BW 100 kHz

5041 dBm,|
42843 dBm |
43,980 dBm
45633 aB

CZhemmma e

Zhommne .
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~_/ RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Channel No. 8

802.11n(HT20), Channel No. 9

Center Freq 2.447000000 GHz

Ref 30.00 dBm

Center 244700 GHz

#Res BW 100 kHz FVEBW 300 kHz

Sweep 2.933 ms (1001 pts)

[Er—pr———ry

Avg Type: AMS

Center Freq 2.452000000 GHz
Avg|Hold: 100100

Pk Pt e Trig: FrewRun
\F i ow Az 40 4B

Ref 30.00 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

enter 245200 GHz
[#Res BIW 100 kHz FVBW 300 kHz

Center Freq 2,482000000 GHz R Type: RMS

o= Trig: FrewRun Avgiold: 180100

EAren: 40 4B

Sweep 9,600 ms (1001 pt

Avg Type: AMS
AvgiHold: 100400

‘Center Freq 2.487000000 GHz

Pk Pt e Trig FrewRun
1F i ow Az 40 4B

Ref 30.00 dBm

8743 dBm,|
<£0.088 dBim |

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT20), Channel No. 10

802.11n(HT20), Channel No. 11

Center Freq 2.457000000 GHz

Ref 30.00 dBm

Centter 245700 GHz

#Res BW 100 kHz FVEBW 300 kHz

[Er—pr———ry

‘Center Freq 2.462000000 GHz Whvg Type: AME

Trig: Fres Roun AvgiHold: 108100

sAnen: 40 48

Ref 30.00 dBm

- Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

enter 246200 GHz
[#Res BW 100 kHz FVEW 300 kHz

Center Freq 2,492000000 GHz
= Trig: Fres Run
Amen: 40 dB

Ref 30.00 dBm

o sy

FVEBW 300 kHz

1 ]
47501 dBm|

Zhommne .

Ay Type: RMS
Avgiold: 100100

Avg Type: AMS
et ~s- Trig: Frew Run AvgiHold: 100400

sAnen: 40 48

T

Stop 2.54700 GHz
Sweep 9,600 ms (1001 pis

CZhemmma e

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT40), Channel No. 3

802.11n(HT40), Channel No. 4

Center Freq 2.422000000 GHz

Ref 30.00 dBm

enter 2.42200 GHz

#Res BW 100 kHz FVBW 300 kHz

Ay Type: RMS
Avgiold: 100100

" Span 60.00 MHz
Sweep 5.800 ms (1001 pts)

[Er—pr———ry

Center Freq 2.427000000 GHz
Phr Fat ~a-  Trig: Fros Run
1F Gairid ow EAmen: 40 4B

Ref 30.00 dBm

enter 242700 GHz
[#Res BW 100 kHz FVEW 300 kHz

Avg Type: AMS
AvgiHold: 100400

Span 60.00 MHz
Sweep 5.800 ms (1001 pis)|

2.402000000 GHz Yok Pros P
- Trig: Fres
A 43 4B

Ref 30.00 dBm

Ay Type: RMS
Avgiold: 100100

3,662 dBm |
40,582 dfim|
-43.430 dfim|
44113 dfim |

B om e

FVEBW 300 kHz

Center Freq 2.407000000 GHz
Pk Pt e Trig FrewRun
1F i ow Az 40 4B

Ref 30.00 dBm

Avg Type: AMS
AvgiHold: 100400

Stop 245700 GHz

Sweep 9,600 ms (1001 pis)

TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2206A0587-R6

802.11n(HT40), Channel No. 5

802.11n(HT40), Channel No. 6

Ay Type: RMS

Center Freq 2.432000000 GHz g TYpe: NS
vl I

Ref 30.00 dBm

Centter 243200 GHz
#Res B 100 kHz

FVEBW 300 kHz

Sweep 5.800 ms (1001 pts)

[Er—pr———ry

Avg Type: AMS

‘Center Freq 2.437000000 GHz
AvgiHold: 100100

Pk Pt e Trig: FrewRun
\F i ow Az 40 4B

Ref 30.00 dBm

E Span 60.00 MHz
Sweep 5.200 ms (1001 pts)

enter 243700 GHz
[#Res BIW 100 kHz FVBW 300 kHz

Ay Type: RMS

Center Freq 2.412000000 GHz Sy TYpe: NS
vl I

o= Trig: FrewRun
EAren: 40 4B

Ref 30.00 dBm

Sweep 9.600 ms (1001 pt

48147 dBm |

Avg Type: AMS

‘Center Freq 2.417000000 GHz
AvgiHold: 100100

Pk Pt e Trig FrewRun
1F i ow Az 40 4B

Ref 30.00 dBm

Stop 246700 GHz
Sweep 9,600 ms (1001 pt

0GHz_
23900 GHz
2380 8 GHz,

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

802.11n(HT40), Channel No. 7

802.11n(HT40), Channel No. 8

‘Center Freq 2.442000000 GHz

Ref 30.00 dBm

FVBW 300 kHz

Ay Type: RMS
Avgiold: 100100

Sweep 5.800 ms (1001 pis)

ey
Center Freq 2.447000000 GHz

Ref 30.00 dBm

Centter 244700 GHz
#Res BW 100 kHz

FVEBW 300 kHz

Avg Type: AMS

Trig: Fres Roun AvgiHold: 108100

sAnen: 40 48

o il

Span 60.00 MHz
Sweep 5.200 ms (1001 pts)

Ref 30.00 dBm

[5tan 241200 GHz

. Trig: FresRun

Ay Type: RMS
Avgiold: 100100

Sweep 9,600 ms (1001 pt

‘Center Freq 2.467000000 GHz

Ref 30.00 dBm

[Start 2.41700 GHz

Avg Type: AMS
Trig: Fres Run AvgiHold: 100400

sAnen: 40 48

TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2206A0587-R6

802.11n(HT40), Channel No. 9

Center Freq 2.452000000 GHz

Ref 30.00 dBm

- Trig: Fres fun
EAren: 40 4B

" Span 60.00 MHz
FVBW 300 kHz Sweep 5.800 ms (1001 pts)

Center Freq 2.47 2000000 GHz

Ref 30.00 dBm

Rivg Typs: RMS
Avgiold: 100100

FVEBW 300 kHz

Zhommne .

-1.915 dBm,|
49841 dBm |
60,008 dffim |
45295 dBm |

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2206A0587-R6

Bluetooth LE, Channel No.: 0

Bluetooth LE, Channel No.: 39

Ay Type: RMS

Center Freq 2.402000000 GHz g TYpe: RS
vl I

Trig: Fres Run
EAren: 20 4B

Ref 20.00 dBm

enter 2402000 GHz. - " Gpan £.000 MHz,
Sweep 1.000 ms (1001 pis)

#Res BW 100 kHz FVBW 300 kHz

[Er—pr———ry

Center Freq 2.480000000 GHz

enter 2480000 GHz
[#Res BW 100 kHz

Avg Type: AMS
PO Wide ~a-  Trig: Frow Run AvgiHold: 100400
1F it ow AR 30 4B

Ref 20.00 dBm

Span 8.000 MHz

FVEW 300 kHz Sweep 1.000 ms (1001 pis))

Ay Type: RMS

Center Freq 2.356000000 GHz Sy TYpe: NS
vl I

. Trig: FresRun
EAren: 20 4B

Ref 20.00 dBm

fStart 2.30600 GHz Stop 2.40600 GHz|
R Sweep 9.600 ms (1001 pis)

BW 100 kHz FVEBW 300 kHz

Zhommne .

Center Freq 2.526000000 GHz

Avg Type: AMS
Trig: Fres Run AvgiHold: 100400

RO Pt e
wAren: 20 48

Ref 20.00 dBm

Stop 2.57600 GHz
Sweep 9,600 ms (1001 pis)

TA Technology (Shanghai) Co., Ltd.
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